G @ | TOGETHER

!{’\N i D/? L&y

=S~ vears | for a sustainable future
OCCASION

This publication has been made available to the public on the occasion of the 50" anniversary of the
United Nations Industrial Development Organisation.

’-.
Sy
B QNIDQI
s 77

vears | for a sustainable future

DISCLAIMER

This document has been produced without formal United Nations editing. The designations
employed and the presentation of the material in this document do not imply the expression of any
opinion whatsoever on the part of the Secretariat of the United Nations Industrial Development
Organization (UNIDO) concerning the legal status of any country, territory, city or area or of its
authorities, or concerning the delimitation of its frontiers or boundaries, or its economic system or
[...]
30

30
32
34
37
39

40
41
42




The assistance and kindness of the staff of Bharat Petroleum, and that of
the UNDP office, Bombay, in the conduct of this study is gratfully

acknowledged.




1. INTRODUCTION

The Bharat Petroleum Refinery currently uses approximately 4,000 a3 of
water per day in its pvrocess. This is supplied from the Bombay Municipal
Supply. The refinery also uses about 15,000 m3/hour of seawater for
process cooling.

The refinery wishes to conserve water, and to become independent of the
Monicipal Supply, which currently charges about Rs 12/a3 up to a certain
threshhold, and about Rs 18/m3 for all excess consumption above the
threshhold.

The refinery has tried sinking wells on its site, but the yield of these
wells is insufficent to provide even a reasonable proportion of the
projected neceds, .

The municipal water is currently passed through a demineralisation plant,
and the inlet water qualities for that plant are as follows:

Normal Max
Total Suspended Solids mg/l 18 25
™S 80 125
Silica as Si0y 20 32
Iron as Fe 0.1 0.5
Calcium as CaO 13 15
Magnesium as Mg0 0.4 9.4
Sulphate as S04 10 24
Chloride as C1~ 6- 12
P-alkalinity as CaCO3 0 10
M-alkalinity as CaCO3 50 65
Total Hardness as CaCO3 47 50
Organic Matter (KMnO; consumed) 1 1
Free Chlorine as Cl) 1 1
Turbidity 5 5
pH 7 to 8.3

The demineralisation plant produces water of pH from 7.5 to 9.5 with a
conductivity at 20C of less than 10 micromhos. Operating costs for the
plant are about Rs 5 per =3.

Analyses for the seawater vary from a TDS of 21,000 ppas to about 40,000
pps. The intake is on a relatively shallow shoreline on the upper reaches
of Bomsbay harbour. There is fresh water inflow from Thana Creek. The
site is in a tropical area, and the sea appears very calm at that point.
It is therefore likely that in the dry season, the salinity will be around
the upper value quoted sabove {compared with "standard" seawater of 35,000
ppm).

The seawater pumped into the refinery is passed through a settling tank
before being used. A sample of the water taken downstream of the settling
tank tock about two hours to show significant improvement in clarity. The




amount of sediment at the bottom of the bottle confirms figures given in
seawater analyses of about 700 to 1000 ppm of suspended solids. The
settling time suggests a particle size of the order of 10 microns. A
second sample, taken a few days later, showed slightly lower suspended
solids, and longer settling time (ie smaller particle size).

The wvater is chlorinated as it is pumped from the shore, and it also
contains an undetermined amount of oil.

The sea is the only obvious source of feed water, other than the municipal
supply, and it is intended to desalinate seawater for process
requiremsents.




2. REQUIREMENT

The company states that it will need about 4,000 m3/day of -aw water,
wainly to feed into its demineralisatica plant. The plant has a design
feed salinity of 80 ppm, and any desalination plant installed would need
to exceed this quality on an average basis, A salinity of 50 ppm and a
plant capacity of 5,000 m3/day will be used for design purposes.

The refinery would like to become independent of the Bombay Municipal
Supplr.

The space available for a plant is limited. An area of about 4,000 »2
has been earmarked for the purpose, and additional land would Le hard to
find. The site proposed is adjacent to the cooling water pumphouse, as
shown in Fig. 1.




3. OPTIONS FOR DESALINATION

3.1. Reverse Osmosis

Reverse Osmosis (RO) was first commercialised for desalinating brackish
waters of up to about 8,000 ppm total dissolved solids. Over the last 10
years, RO has established itself as a viable competitor with the older
distillation processes for mediuum sized seawater desalination plants.
The norsal application of seawater RO is to produce potable water (about
S00 ppm TDS) from seawater of up to 40,000 ppa TDS.

The key elesents of an RO plant are:
1. Water intake
2. Pretreatsent
3. High pressure pumps
4. Membranes
5. Post-treatment.
All elesents of the plant are interrelated.

3.1.1. The Intake

Normally, the aim in designing the water intake is to minimise total
dissolved solids, suspended matter and gases. Lowering the salinity of
the source will reduce the capital and operating costs of the membrane
stack and pump, while lowering the suspended matter and gases will reduce
pr#treatlent costs.

The present water source at the Bharat Refinery is very high in both
sa}inity and suspended matter, and the water would need extensive
pretreatment before being fed into the RO plant.

It:lay be possible to find & clearer source of highly brackish water by

digging a number of wells near the shore. It would be necessary to ensure

that the yield vas adequate without dewatering the ground. It would also
be important to ensure that other contaminants, such as oil or hydrogen
sulphide were not picked up. A reduction in the TDS of any groundwater
used, compared with seawater, would be an added bonus.

If:the present intake system is rctained, it will be necessary to reduce
the suspended solids before desalination.

The company has plans to convert their once-through seawater cooling
systes to a recirculating system, with a blowdown rate of about 10Z. This
implies a circulating warer salinity of about 52,000 ppm. The compan; is
also considering the installation of an inclined plane seperator to reduce
the suspended solids in the circulating seawater. The design aim of the
separator is 50 ppm output. Cooling towers will be located above the
existing settling ponds. The intake for the RO plant would need to be
before the water was fed into the recirculating system, since the salinity
of the recirculated water would be too high for a normal RO installation.




However, the existing demand for cooling water will fall from about
15,000 m3/hour to about 2,000 m3/hour, plus the demand of the
desalination plant, which is likely to be about 1,000 m3/hour. Thus the
total flow from the intake at the jetty will fall by a factor of 5.

3.1.2, Pretreatment

The remarks that follow are based on the assumption that the refinery will
drawv its desalination plent feedwater from the existing source, and that
some form of clarification, common with the seawater cooling system
makeup, will be provided.

The seawvater is subject to considerable pollution from industries and
ships, as well as sewage. Ships also create turbidity.

Because of the wide variations in rainfall from seasson to season, and
changes in the amount of pollution released into the harbour, no single
analysis of the water can be relied upon to be definitive.

Two analyses available for the seawater are as follows:

Low High
Total Suspended Solids wmg/1 670 700
DS 21064 41397
Silica as Si0y 45 82
Iron as Fe 2 9
Calciym as CaCO3 800 1020
Magnesium as MgCOy 720 5680
Sulphate as SOy 1518 2687
Chloride as C1~ 11218 22010
P-alkalinity as CaCO3 0 5
M-alkalinity as CaCO3 15 125
Total Hardness as CaCOj3 3750 6700
Free Chlorine as Cl; 1 1
pH 7.6 7.8

The reason for the difference between the two analyses is not known, but
apart from differences in industrial pollution, it could be due to one
being taken during the dry season and the other during the monsoon. Tide
level probably also plays a part, especislly with suspended solids.

Suspended Solids

A numsber of options are available for removal of solids from the
feedwater. They include:

1. Sedimentation ponds
2. Inclined Plane Separators
3. Media Filters (eg sand filters)

4, Dissoived Air Flotation

5. Cyclones.




A number of combinations of the above have the potential to provide
adequate solids separation, provided it is properly designed.

The ponds are the simplest device, and if space were available, they would
be desirable on the basis of their simplicity alone. To give a 10 hour
residence time, the pond would need to be 70 m by 70 m by 2 m for the RO
plant alone. This area is difficult to find on the refinery site, but it
appears that at least 10 hours will be needed. A flocculant would assist
in the settling process, reducing the area required by a factor of up to
10, but would increase the volume of sludge produced. It may be possible
to combine the removal of colloidal iron compounds with the settling

stage.

An inclined plate separator requires considerably less space than a
settling pond to perform the sawe duty, at the expense of complexity.
There is some risk of clogging between the plates.

Media fiiters would only be practical in this case if an initial cyclone
or other stage reduced the suspended solids to below 40 ppm.

It is improbable that the inclined plare separator mentioned above will
produce water with have sufficiently low suspended solids for use by the
RO plant without further treatment.

The Dissolved Air Flotation plant has the advantage that the aeration and
coagulation will remove some of iron as well as suspended solids.

The flow for the RO plant alone would produce about 20 tonnes of sludge a
day, which would need to be disposed of in an acceptable way.

Silica

One of the analyses of the seawater suggests a dissolved silica level of
45 ppm, while the other says 82 ppm. Inside the RO modules, there will be
increased concentration of silica, which may exceed the solubility limit.

Silica becomes a more serious problem in combination with metal oxides, of
which iron oxides are a likely candidate. Silica can often be kept in
solution by increasing the pH, but that tends to encourage calcium
carbonate scaling.

Ways to remove silica include:

Adsorption onto iron salts in a coagulation stage, Ferric sulphate added
in relatively high doses will cause precipitation of iron hydroxide.

Lime softening. In this case, the precipitating magnesium hydroxide will
collect the silica. It is more efficient at elevated temperatures, but
the RO membranes cannot cope with temperatures above about 40C,

Anion exchange is the most direct way of removing silica.

Iron

Iron compounds can precipitate in the membrane elements, and it is
necessary to precipitate it before the membranes, or keep it in the
divalent state as the water passes through the membrane.  The state in
which the iron is present is not clear from the analyses.




Normally, membrane manufacturers limit iron levels to 0.1 ppm, about 1Z of
the level in the feed.

The iron can be oxidised by aeration, and then precipitated out using a
flocculant.

Chlorine

The free chlorine level in the feed is approximately 10 times that allowed
by membrane manufacturers for composite thin film membranes, and therefore
dechlorination is required. This may be accomplished by sodium
metabisulphite addition or use of an activated carbon filter. The latter
would also deal with other likely contaminants in the water.

0il

RO membranes are not tolerant of oil contemination. The Bharat Petroleum
laboratory indicates a normal oil content of the water of 4 ppm. The
analysis vas done for the purpose of gizing cooling towers for the
proposed closed circuit cooling system, and oil content of 10 ppm was
indicated under process upset conditionms.

The water drawn directly from the sea will probably have less oil content,
but a sample taken iroam the outlet of the settlement pond near the plant
pumphouse had a visible oil slick on it. While a small amount of
dissolved 0il may pass through the membranes, manufacturers specify that
the feedwater should contain no oil at all, and oil contamination will
foul the membranes. This could be a major problem in the use of RO in
this situation. .

Cross-flow micro-filtration will remove 0il and other organic
contaminants.

There are also a number of other filters, such as the Varovoid filter, and
certain gravel filters that can be used to reduce the oil content.

An activated carbon filter may be adequate to remove small amounts of oil,
but would clog very quickly if the level approached 10 ppa.

Other pretreatment processes needed for the RO plant are:

1. Media Filtration

Sand filters or multimedia filters are usuaily part of the
pretreatment. The filtration is only provided if needed. In this
case, the need will depend the extent to which the initial solids
removel stage clarifies the water. It is likely that some form of
media filtration wiil be needed.

2, Cartridge Filtration.

This is a backup to the other methods of solids removal, and involves
85 to 20 micron filter, It is intended that these filters last at
least a few months,

3. Inhibitor addition.




A scale inhibitor, such as Flocon or Sodium Hexametaphosphate is added
through a metering pump to the feed line, usually before the high
pressure pump. Sulphuric or hydrochloric acid is sometimes used in
addition to the inhibitor, to rediace the pH, and keep calcium salcs in
solution.

3.1.3. Pretreatment Proposed for This Plant

There are several ways of resoving most of the unwanted components of the
feedwater. Membrane and plant manufacturers were asked about the test way
to deal vwith the seawater avsilable at the refinery site, and the
following pretreatment scheme emerged, based on experience with similar
waters in another project:

Coagulation

Dissolved \ir Flotation

Lime softening

Acidification (stage 1)

Gravity or pressure filtration
Acidification and inhibitor addition
Bisulphite addition,

An alternative approach suggested by another supplier involves cross-flow
microfiltration, followed by activated carbon filtration. Howeve-, it is
not clear that that approach would adequately remove the iron and silica
without additional treatment, and the cost of the cross-flow
microfiltration alone approximates the total cost of the first
alternative. The demnad for activated carbon could be high, and if this
option wcre adopted, it may be necessary to consider on-site regeneration.

In view of the variable quality of the seawater and the complexity of the
pretreatment process needed, any supplier would probably require the
construction of a pilot pretreatment plant before committing himself to a
design (and price). If no such plant were built, one may find
modifications needed in the plant after construction.

3.1.4. High Pressure Pumps (and Energy Recovery Turbine)

RO meabranes are not capable of reducing the TDS from 40,000 ppa to 50 ppm
in one stage. Therefore, the plant will need to have two stages. The
first stage will reduce the salinity to about 500 ppm. The second stage
will reduce the salinity ton the required 50 ppm.

For a 5 000 a3/day plant the first stage will have a flowrate of
approxinately 18,000 m /day at 8 pressure of approximately 5.4 MPa,
while the second stage will have a pressure of about 1.5 MPa and a
flowrate of about 6,000 m3/day.




In both cases, the most suitable pumps will be multistage centrifugal
pumps for the size of plant being considered here. There are several
manufacturers who have produced pumps specially for RO applications,
taking into account the materials problems caused by the high salinity of
the initial feed. Ferrous materials (other than specialised stainless
steels) cannot come into contaci with the water, otherwise membrane damage
will occur.

There will be a reject stream of about 13,000 m3/day from the first

stage. This will be at a pressure of about 5 MPa, and the hydraulic
energy can be recovered using a suitable turbine. Pelton wheels or
centrifugal turbines can be used. An efficiency of about 70Z can be
expected, leading to a recovery of about half the mechanical energy in the
first stage. The total hydraulic energy used in the second stage will be
less than 10X of that used in the first stage.

3.1.5. The RO Elements
There are three methods for constructing an RO membrane. These are:

Hollow fine fibre
Plate and Frame
Spiral wound.

The hollov fibre =czbrane design involves very narrow passages through
wiiich the feedwater must pass, and it is extremely vulnerable to clogging.
Cleaning is unlikely to be successful. Such membranes are available from
only one manufacturer.